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Articolo
Item

SER

Composizione 100% PL

Composition

Altezza Minima Garantita
Minimum Guaranteed Width

140 cm.

Peso
Weight

365 5% [g/m]

Rapporto Disegno Trama (Weft) UNITO fem]

Pattern Repeat Ordito (Warp) UNITO [em]

Lunghezza Pezza Indicativa
Approximate Roll Length

30 [m]

Finissaggi

— WATER REPELLENT
Finishing

Resistenza all'Abrasione (End Point)
Abrasion Resistance Test EN ISO 12947-2 (Martindale)

100.000 [giri]

Resistenza al fuoco

CAL TB 117:2013 Flame resistance PASS

Resistenza alla Formazione di Pilling

— - [grado]
Pilling Test ISO 12945-2 (Martindale)

Solidita del Colore allo Sfregamento Secco (Dry) [grado]

Colour Fastness to Rubbing ISO 105 X 12 Umido (Wet) [grado]

Solidita del Colore alla Luce Artificiale
Xenotest ISO 105 - BO2

H WA O

[grado]

Istruzioni di Lavaggio e Manutenzione

Washing Instruction and Care
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LAB N° 0572
MESSRS: REPORT NR. 1801453-008
ZOLI DINO & C SRL REPORT DATE 20/04/2018
VIALE BOLOGNA 286/A ACCEPTANCE DATE 17/04/2018
! START TEST DATE 17/04/2018
47122 FORLI (FC) END TEST DATE 20/04/2018
ITALIA SAMPLING BY CUSTOMER
TEST REPORT
SAMPLE DESCRIPTION SER
THE REPORT IS MADE BY THE FOLLOWING TESTS:
TEST METHOD ACCREDIA
6011001 Ignitability of upholstery fabric - California test TB 117:2013
Technical Manager Managing Director

Dott.ssa Valentina Guidotti Patrizia Rosati
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(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.
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TEST REPORT
MESSRS: REPORT NR. 1801453-008
ZOLI DINO & C SRL REPORT DATE 20//01/1/2018
ACCEPTANCE DATE 17/04/2018
VIALE BOLOGNA’286/A START TEST DATE 17/04/2018
47122 FORLI (FC) END TEST DATE 20/04/2018
ITALIA SAMPLING BY CUSTOMER
NOTES ANALYTICAL TESTS
® 6011001 Ignitability of upholstery fabric - California test TB 117:2013
Acclimatization: At least 24 hours at 21+3 °C e <55 R.H. %.

Codes used:

SE: Self-extinguished;

SB45: Smolder beyond 45 min;

TOF: Transitions to open flaming;

MNR: Measurement not recorded as smoldering exceeded 45 min or specimen transitioned to open flames.
The data are referred to TB 117:2013 - Section NR.1

Filling material: PU-nonFR (28-29,6 Kg/m3) supplied by the laboratory.

GENERAL NOTES

(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.
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TEST REPORT
MESSRS: REPORT NR. 1801453-008
ZOLI DINO & C SRL REPORT DATE 20104/2018
ACCEPTANCE DATE 17/04/2018
VIALE BOLOGNA’286/A START TEST DATE 17/04/2018
47122 FORLI (FC) END TEST DATE 20/04/2018
ITALIA SAMPLING BY CUSTOMER
Tests M.U. Results Method
6011001 Ignitability of upholstery fabric - California TB 117:2013
test
Initial - Specimen 1 - Char length inch 0,3
Initial - Specimen 2 - Char length inch 0,5
Initial - Specimen 3 - Char length inch 04
Initial - Specimen 1 - SE Yes/No NO
Initial - Specimen 2 - SE Yes/No NO
Initial - Specimen 3 - SE Yes/No NO
Initial - Specimen 1 - SB45 Yes/No NO
Initial - Specimen 2 - SB45 Yes/No NO
Initial - Specimen 3 - SB45 Yes/No NO
Initial - Specimen 1 - TOF Yes/No NO
Initial - Specimen 2 - TOF Yes/No NO
Initial - Specimen 3 - TOF Yes/No NO
Final class PASS

END OF REPORT

(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.
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